
©2023 Superatv.com. All Rights Reserved IN-FRWS-P-XPDADV_11-30-23
1

Flip Rear Windshield: IN-FRWS-P-XPDADV

Item Item
A E

Description Description

B F
C G
D

M6X30 Socket FT M6 Tapped T-Nut
 M6x12 Hex Flanged FT  M8 Nylock Nut
 M6x16 Flanged FT Button Head  M6 Nylock Nut 
M6X20 FT Button Head

Qty Qty
2 2
2 4
4 6
4

Bulb Seal

Rear Windshield

Strut
Brackets

Gas Struts

A B C D E F G 

Pull Handle

Left & Right
Hinge Assemblies



©2023 Superatv.com. All Rights Reserved IN-FRWS-P-XPDADV_11-30-23
2

1.First, you need to install the Bulb
   Seal all around the outer perimeter
   of the windshield. Start in the middle
   of the top or bottom working your 
   way all around to meet the starting
   edge. Cut off any excess seal.
   See Fig.1. 

2.Next, you need to install the Pull
   Handle from your kit onto the 
   windshield.  Do this by using items
   “A” (M6x30 Bolt) & “G” (M6 Nylock
    Nut) from your kit, and secure.
    See Fig.2. 

3.Now install the hinges to the 
   windshield. These are set up in
   pairs.  You can reference how the
   pairs go together as shown on the
   cover of these instructions. The 
   Upper Left-hand corner of the 
   windshield is shown in Fig.3. The 
   right side is just mirrored of the one
   shown in Fig.3.

   Install the large piece to the 
   windshield by using the M6x20 -
   Item “D” and M6 Nylock Nut - 
   Item “G”.  Repeat the same for the
   right side. Go ahead and insert the
   smaller piece into the larger piece
   also shown in Fig.3.

Fig.1

Fig.2

Fig.3

Start In Middle Working Start In Middle Working 
All Around WindshieldAll Around Windshield

Install With Items “A” & Install With Items “A” & 
“G” In Your Kit“G” In Your Kit

Pull HandlePull Handle

Install Using Install Using 
Items “D” and “G”Items “D” and “G”

Small PieceSmall Piece Large PieceLarge Piece



©2023 Superatv.com. All Rights Reserved IN-FRWS-P-XPDADV_11-30-23
3

4.Now put the windshield in place so
   you can attach it to the vehicle, see
   Fig.4.  You will be bolting the smaller 
   piece of the hinges onto the vehicle in
   the next steps.

5.Install the hinge to the vehicle by
   using the M6x16 Flanged Button
   Head, Item “C” in from your kit in
   two places and secure as shown in
    Fig.5.  Repeat for the Right side.

6.Fig.6 shows the windshield installed
   up to this point. Next we will install
   the gas cylinder to the windshield
   and brackets.

Fig.4

Fig.5

Fig.6

Left Side
Item “C” 2 PlacesItem “C” 2 Places



©2023 Superatv.com. All Rights Reserved IN-FRWS-P-XPDADV_11-30-23
4

7.Next, raise the windshield and
   install the top end of the gas 
   cylinder to the mounting bracket
   on the inside of the windshield
   using the M8 Nylock Nut, 
   Item “F”provided in your kit. 
   See Fig.7.

8.Now find the Strut Brackets, the Tapped T-Nut Item “E” and the M6x12 Flanged Hex Bolt 
   Item “B” in your kit.  Assemble the T-Nut to the Mounting Bracket with Item “B” as shown 
   in Fig.8a.  Then insert into the frame channel of the vehicle as shown in Fig.8b, and adjust the
   height of the bracket so that the lower threaded post of the gas cylinder mates up with the hole in
   the bracket. Insert the post thru the hole. Then snug the bolt but don’t fully tighten it yet until the
   windshield has had a final adjustment. Then tighten down. See Fig.8b.

Fig.7

Fig.8a Fig.8b

Gas CylinderGas Cylinder

Install To Windshield Install To Windshield 
Bracket Using Bracket Using 
M8 Nylock Nut M8 Nylock Nut 

Item “F” Item “F” 

Mount Mount 
BracketBracketT-Nut T-Nut 

Item “E”Item “E”

M6x12M6x12
Item”B”Item”B”

Align Bracket Align Bracket 
To Cylinder To Cylinder 

PostPost

Snug Bolt To Snug Bolt To 
Hold In PlaceHold In Place

Item “B”Item “B”



©2023 Superatv.com. All Rights Reserved IN-FRWS-P-XPDADV_11-30-23
5

9.Next, install the gas cylinder to the
   bracket using the M8 Nylock Nut,
   Item “F” provided in your kit, and
   secure. Repeat for opposite side.

   After both cylinders are hooked up, 
   go back and make a final adjustment 
   making sure the windshield opens 
   and closes properly, the latch is 
   working and all is sealing where
   needed. Once you have it set where
   you want it, then tighten down all
   hardware securely to keep it in place.

M8 Nylock NutM8 Nylock Nut
Item “F”Item “F”

  Like SuperATV on Facebook to keep up to date on new products!

Need help with your installation?

www.superatv.com

8:00am - 9:00pm EST M-Th
8:00am - 7:00pm EST Friday
9:00am - 2:00pm EST Saturday

sales@superatv.com

1-855-743-3427

If you have any problems/questions on this kit, contact us by email 
     Superatv.com.


